BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY (BUET)

DEPARTMENT OF C1vVIL ENGINEERING

Mobile: 01819 557 964; PABX: 966 5650-80 Ext. 7226; www.buet.ac.bd/ce/ % % T %
Bureau of Research,

Testing & Consultation

STRENGTH OF MATERIALS LABORATORY
BRTCNo. : 1102-71844 [22-23/CE; Dt: 27/9/2022

Sent by . Project Manager, Union Mercantile Ltd.
Ref. No. . Letter; Dt: 27/9/2022
Project . Reliance 718 MW Combined Cycle Power Plant Project, Maghnaghat, Narayangan;
Sample . Bitutherm Extruded Polystyrene Thermal Insulation Board, 50 mm Thick (Sample 1)
Date of Test : 20/10/2022
TEST RESULTS
1. Dimensions
Length 12445 |mm
Width 597.5 |mm
Thickness 48.5 |mm
2, Density of the Board (ASTM C 1622-03)
Specimen Specimen Specimen 3 Average
S|. No Dimension Volumn Weight S Density
mm mm’ gm kg/m> kg/m®
1 150.6x150.2%48.8 1103495 38.76 35.12
2 151.9x149.5x49.2 1117272 39.52 35.37 35.25

Countersigned by ;

ZA. B. M. Badruzzaman Dr. Shameem Ahmed

D

Professor Assistant Professor

Department of Civil Engineering Department of Civil Engineering
BUET, Dhaka-1000, Bangladesh BUET, Dhaka-1000, Bangladesh

Important Notes: Samples as supplied to us have been tested in our laboratory. BRTC does not have any responsibility as to the representative
character of the samples required to be tested. It is recommended that samples are sent in a secure and sealed cover/packet/container under
signature of the competent authority. In order to avoid fraudulent fabrication of test resuts, it is recommended that all test reports are collected by
duly authorized person, and not by the Contractor/Supplier.
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AL HOTY- STANGER BITUMAT CO. LTD.

Date: 16" Jan. 2010

TWO No.: 20100333

P.O. BOX 7487 Inv.: To Follow
: Report No.: 40476
DAMMAM 31462 Page 1 of 1

«TEST REPORT ON EXTRUDED POLYSTYRENE SAMPLE”

Sample Reference : EXTRUDED POLYSTYRENE BOARD
Sample Identification “BITU THERM” 50mm

Size : 500 x 500mm

Density : 32 — 35 Kg/m’

Sampled by ; Client

Date Received : 06.01.2010

AHS Sample No. : 20100333 / 001 -

Required Test : Density, Thermal ~ conductivity, Compressive

strength-and Water absorption.

RESULTS

TESTS METHOD RESULTS

Density, Kg/m® ASTM D-1622 33.61

.Water Absorption by Submersion, vol.% - ASTM D-2842 0.041
Gompressive Strength @ 10% deflection, p%i (kPa) ASTM D-1621 76 (516.38)

i nermal Conductivity ASTM C518-04 (See attached 'B)

/'_—“‘\

"R

A.N. M OMAR, M. Sc. \\\b‘h
Assistant Manager, Materials Analysis Dept. "

Manager, Materials Analysis Dept.

for AL HOTY-STANGER LTD. CO. Test Method Variation: NONE

 — » . \
{  This report relates only to the szmgi2 tested and shall only b2 raprocuced in full with the winitten approval of Al Hoty-Stanger tesiing laboraiory |

INDEPENDENT LABORATORIES & MATERIALS TESTING
P.O.BOX 1122 AL-KHOBAR 31952 - TEL: (03) £891000 (11 LINES) / 8980958/ 8642539

Jubail Tal: (03) 3415751 - Hohuf Tel: (C3) 586-3210 - Riyach Tet (01) 4784292 - Jeccah Tel: (02) 650-1524 - Yanbu Tek: (C4) 320-5465 - Abu Dhabi Tel: {02)5542234 - Dubai Tel: (04)3472201 - Jebel Ali Tel: (04) 8818451
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AL HOTY- STANGER Date: 16.01.2010
THERMAL RESISTIVITY TEST -
Sample # 2010-0152/001
METHOD : ASTM C 518-04
CLIENT: BITUMAT CO. LTD.
SHEET NO.B
Sample Description : EXTRUDED POLYSTERENE
Location 5 Bitumat Co. Ltd., Dammam
Date Sample received 06.10.2010
Sampled by : Client :
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op ABDUL NAEEM
Lab Supervisor

.H.ABDUL NESSIR

Assistant Manager , : (
Construction Materials Dept. . ‘\ \onerete g gop *

2h e N Dapp, 5=/
For AL HOTY STANGER LTD. CO:-K pﬁagf ,-'

This report relates only 1o the sample tested ard sRajnly be reproduced in full with a written approval of AHSL lesting laboratory |

INDEPENDENT LABORATORIES & MATERIALS TESTING
P.O.BOX 1122 AL-KHOBAR 31952 - TEL: (03) 8891000 (11 LINES) / 8980958 / 8642539 x
Jubal Tek: (03) 3416751 - Holut Te: (09) 586-3210 - Piyach Tel: (01) 4784252 - Jeddah Tek: (02) B50-1924 - Yanbu Tek (04) 322:5435 - Abu Dhiabi Tel: (02)5542234 - Dubai Tel: (04)3472201 - Jebel AJ Tel:(04) 8818451
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G, fm\\‘\“\ Saudi Accreditation

Riyadh Address: Al Muhammadiyah - in front of King Saud University, PO. B
3437 Riyadh 11471, KSA.

Testing N-T-00163

Jeddah Address: Al Aziziyah, As Shafa Street, PO, B 9485 Jeddah 21413, KSA.

Dammam Address: Coastal Al Kohabar, King Faisal RD, PO. B 1893 Dammam N-T-00163
31441, KSA
GDL-FIZ-42061
Phone: 920009085 Fax: 00966 11 4520086 Email: info@saso.gov.sa 68794 v

Test Report )Lﬁ—‘-‘ j\)ﬂ 06-25
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Customer Name [ Details
il ) e
Customer Address

68794 Agall B GDL-FIZ-42061 bl o3,
Sample No Order No
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Date of Receipt of test item
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Issue Date Date of Test completion date
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Saudi Standards Iy

Saudi Standards, Metrology and Quality Organization

N-T-00163

GDL-FIZ-42061

68794 v1
06-25
24/11/2022 sia i asall Josa 5 18 53 g3nall diina gl Clatidl A€ 42 Jzanll
fala 2l jLaal JERYY e i il (VI) Gt 52 5 0 m J e Zadig s
2ol dgine gl el A€ G0 il Jdie Ll
SAUDI ARABIA Lasalt o 4,400.00 qals
125X60X5 cm il 1 gl
101144402353084 Slaudl 8
s 1l Al
Vi F s g5
Environmental Conditions* &l i 5 sl
Humidity (%) Akl Pressure il Temperature (°C) 5 ) allds e
50% - 23°C
Skl s ERd S Gbdiags oddiea, Gaill gl EYIGR LAY slaud
F
Conformiry Conformity Conformity Limit Sl Unit Result Expanded Test Methad TestName
Probability, P Assessment (T Ty) Uncertainty U
= Accept ik - PASS = SASO ASTM Aaaloal i) 1
C578
- Accept itka - Kg/m3 33.43 - ASTM D1622 a2
- Accept ik - kPa 353.19 - ASTM C165 %10 dic Wlaaiyl dajia 3
Sall e
- Accept Gilbs - m2*KW 0.946 - ASTM C 518 iyl (24C,2.54cm) 4
e Ayl sl
= Accept Gilks - kPa 488.8 - ASTM C203 Slsg 5
= Accept iths - % 0.19 - ASTM C272 eldl pabaiad B
- Accept - % 28.792 - ASTM D2863 Oy ydye 7
- Accept s “ mm/m 0.4 - ASTM C303 Jehll & & lall 8
= Accept Gilke - mm/m -0.83 - ASTM C303 gayll Sou 9
- Accept (sl - mm/m 1.95 - ASTM C303 WSl L3 gl 10

* "marked testing are included within accreditation scope™
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Saudi Standards, Metrology and Quality Organization

N-T-00163

GDL-FI1Z-42061
68794 vi

06-25

P IS T T T ) LY slasd
Conformity Confermity Conformity Limit SI Unit Result Expanded Test Method Test Name
Probability, Pc Assessment (T, To) Uncertainty U
i Accept silaa - % 1.89 - ASTM D2126 i (70C,97% RH) 11
sie ) glall Sl
- Accept Gitks - % 0.30 - ASTM D2126 ol (70C,97% RH) 12
sie a el alY)
- Accept siha = % -0.93 - ASTM D2126 <l (70C,97% RH) 13
e ASLad] alasi
- Accept @itha - % -0.37 - ASTM D2126 Jshall sl <5 (-40C) 14
i
- Accept ks - % -0.19 - ASTM D2126 A o (-40C) 15
sie (a pll
- Accept (3as - % -1.09 - ASTM D2126 alag¥h i (-40C) 16

* "marked testing are included within accreditation scope”
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a9 gg‘“"", lolanigoll Saudi Standards, Metrology and Quality Organization CRLFIEEDT
Saudi Standards TR 68794 v1
06-25
BEPYH 2l jaadill 5 e Y*
Opinions & Interpretation
3"

al) Aaa s ) 8*
Conformity Assessment

SASO ASTM C578 sacinall ol dial pall e Al e 2yl 30 2 L8 000 Ll

Jgrall s pe LA S 8 Bl pae s

The conformity probability for each test is presented in the table,

Dpiiall andi I Bacl i ¥
*Definition of Decision Rule

% 50 Ul (530 3 lad g e 5 13 Rl ) Ao Rl s 984 55t )yt Bl Vi il LS s30 o 5 015008 Bk 5
The conformity assessment and the evaluation of conformity probability were performed in accordance with 1SO/IEC Guide 98-4. The sample is considered in
conformity with the specification if Pc >= 50 %.
sl daiage fmal JS A5G e w
The tolerance limits for each test are given in the table.
0[Pe-100]phasiuly sl JSh Bl J5f 4 phliall s S0y w
The risk assessment in accepting the test item for each test can be evaluated as [100-Pc]%
N e el 13 8 LEaY Rie e o sy o - a3 AU o AR i laa) il Rl o faad Skl e s ol "
The conformity probability is evaluated only for quantitative tests. For qualitative test, the appropriate notes/recommendations (if any) are given in this part
of the report.

C LAY iyl o le B Sl aiYl )l ClilaY I

*Additions to, deviations, or exclusions from the test method

i isi i : RETT IR | T |11 SRV B SREECHON I I B LS P B ]|

1. To view more abc.:ut the decision r.ule gsecl to Conformity @r-;:,r?], (O] . el e g2e b e Sl selE e Stedll 1

of sample with requirements or specifications, Please enter EEE_‘-‘—L“&';)F"“ :'il A Bl e s gl
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Bitumat Company Limited 8290t duteogimddl Sloniill 45,

BITUMAT

MTC-BND5-08/24-008

TEST CERTIFICATE
BITUTHERM (ND) S5cm

We hereby certify that the information given below is the result of tests carried out on
two (2) samples of Bitutherm (ND) Scm manufactured in our Dammam factory on
11.07.2024 under the production batch no. 10102548 and tested in our QC Lab in
accordance with ISO 9001:2015.

Unit Average Test

Characteristics Measure Results Method
1. Colour Visual Light Green -
2. Thickness mm 50.02 ASTM C-578
3. Density Kg/m?3 33.84 ASTM D-1622
4. Compressive Strength kPa 308 ASTM D-1621

@ 10% Deflection
5. *Thermal Conductivity W/m-k 0.029 ASTM C-518-98
6. Water absorption

@ 24 hours %, Vol. 0.25 ASTM D-2842

7. *Water Vapor

Permeability Perm-inch 0.55 ASTM E—-96

* Typical

For
Bitumat Co. Ltd.
Issue Date: 07.08.2024

(Quality Control NManager)

Head Office : Dammam P.O. Box 7487 Zip Code : 31462 - K.8.A.
Phone : +96613 8121210/ 8121213 Fax: +96613 8121190 Chamber of Comm : 1848

Tapadl Lgoadt IS FAENY ol Gl VEAY e o oalasdl el S
VALA - laddl &padl ATUT = AVTAAA sl HRTAT < AVTATAT JARYAYY s

Riyadh : P.O. Box 58698 Zip Code : 11515 Phone : 4770443 / 4792553 Fax : 4762318
Jeddah : P.O. Box 12605 Zip Code : 21483 Phone : 6644448 / 6644868 Fax: 6640506
Paid up Capital : SR 60,000,000 - C.R. : 2050014708

www.bitumat.com

EVITTRA i EVAYEOT JEVV - EET © Lila = VA 000 guppull Sl SATAN Lo pm bl
Ve Sl VAEEANA fANELEEA  Jila = YVEAY (ol 5,0 VY20 ot bua
Yeoe s MEVeA G glail ol = g Jlp Vet s g ghaadl Jlat wly




AL HOTY.STANGER CLIENT: BITUMAT CO. LTD. TWONo. : KHSPL22154

® ReportNo. : KHSPL22154- R1-V1
31462, Dammam, Saudi Arabia Report Date : 18-09-2022 11:36 AM
Invoice No. :
Test Report e
Sample No. : KHSPL22154
Sample Description : BITUTHERM(ND) 5cm VI - XPS BOARD
Company : BITUMAT CO. LTD.
Test Required : Compressive Resistance (SASO ASTM C578-19/ASTM D1621-16)
Testing Date : 15-09-2022 Product Lot / Batch No. : 10101963(07082022)
Sample Delivered By : Client
Project : NA
TEST RESULT
Compressive Resistance at 10%
daformation kPa 444 .49 409.30 429.50 445.98 447.46 435.35
Load N 444493 | 4003.02 | 4295.04 | 4459.80 | 447464 | 4353.49
Specimen dimensions (length x width x thickness) 100x100x50 mm
Crosshead speed 5 mm/min
Room atmospheric conditions - Temperature 23 °C
Room atmospheric conditions - Humidity 49 %
Standard deviation 14.53

Note :
AHSL certifies that the above test was carried out in accordance with specific standard.

Tested by

Verified by

i ‘

HASAN SHAW , B.E SAYYED ASUAD HUSSAIN, - MBA,DPE

Departmept Head

Senior Specialist Engineer Specialist Department

Spacialist Dagantmant | Test Method Variation: NONE
For AL HOTY - STANGER LTD. CO.

[This report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory |

Page 1 of 5

AL HOTY-STANGER LTD. CO.
INDEPENDENT LABORATORIES & MATERIALS TESTING
P.0. BOX 3072 Al-Khobar 31952 - Tel: (013) 889 1000 / 808 4317 / 808 7517 / 808 7518 / 808 5217 Fax: (013) 898-1466
Jubail P.O. 467 - Tel: (013) 341-6791 Fax : (013) 341-0642 - Hofuf P.O. Box 2752 - Tel: (013) 586-3210 Fax: (013) 587-1420 - Riyadh P.O. Box 7359 - Tel: (011) 478-4202 Fax: (011) 479-2058
Jeddah P.O. Box 8129 - Tel: (012) 660-1924 Fax: (012) 665-6742 - Yanbu - P.O. Box 30312 - Tel: (014) 3225495 Fax: (014} 331-7471 - .lazan - Tal - (M7 324-N518




AL HOTY-STANGER CLIENT: BITUMAT CO. LTD. sk asan

Report No. : KHSPL22154- R1-\V1

F-5

k"

®
31462, Dammam, Saudi Arabia Report Date : 18-09-2022 11:36 AM
Invoice No. :
Test Report Ref. No.
Sample No. : KHSPL22154
Sample Description : BITUTHERM(ND) 5¢cm VI - XPS BOARD
Company : BITUMAT CO. LTD.
Test Required : Thermal Resistance (SASO ASTM C578-19/ASTM C177-19)
Testing Date : 15-09-2022 Product Lot / Batch No. : 10101963(07082022)
Sample Delivered By : Client
Project :NA
TEST RESULT

Reading 1 24.10 50.00 0.029 1.694
Apparatus TLP 500 -GX1
Dimension of the metered section 500 X 500 mm
Direction of heat transfer Top to Bottom
Thickness of specimen 50 mm
Temperature of cold surface 19.3°C
Temperature of Hot surface 28.8°C
Heating power 0.507 W
Specimen dimension 500x500x50 mm
Mass of the specimen 4358¢
Density of the specimen 34.86 kg/m?
Note :

AHSL certifies that the above test was carried out in accor

N

HASAN SHAWKAT, B.E

specific standard.

Tested by Verified by

4

AYYED ASJAD HUSSAIN, - MBA,DPE
Department'Head
Specialist Department

‘3?, e '\(\:&\\ A
N ERNC

Fha
e Oratories

Senior Specialist Engineer
Specialist Department

For AL HOTY - STANGER LTD. CO.
rrhis report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory

Test Method Variation: NONE

Page 2 of 5

AL HOTY-STANGER LTD. CO.
INDEPENDENT LABORATORIES & MATERIALS TESTING
P.0. BOX 3072 Al-Khobar 31852 - Tel: (013) 889 1000 / 808 4317 / 808 7517 / 808 7518 / 808 5217 Fax: (013) 898-1466
Jubail P.O. 467 - Tel: (013) 341-6791 Fax : (013) 341-0642 - Hofuf P.O. Box 2752 - Tel: (013) 586-3210 Fax: (013) 587-1420 - Riyadh P.O. Box 7359 - Tel: (011) 478-4292 Fax: (011) 479-2058
Jeddah P.O. Box 8129 - Tel: (012) 660-1924 Fax: (012) 665-6742 - Yanbu - P.O. Box 30312 - Tel: (014) 322-5495 Fax: (014) 391-7471 - Jazan : Tel.: (017) 334-0518




TWO No. : KHSPL22154
AL HOTY-STANGER CLIENT: BITUMAT CO. LTD.
Report No. : KHSPL22154- R1-V4
®
. ] : 18-09- :36 AM
31462, Dammam, Saudi Arabia M o
Invoice No. :
Test Report Ref. No.
Sample No. : KHSPL22154
Sample Description : BITUTHERM(ND) 5cm VI - XPS BOARD
Company : BITUMAT CO. LTD.
Test Required : Flexural Strength (SASO ASTM C578-19/ASTM C203-05a(2017))
Testing Date : 15-09-2022 Product Lot / Batch No. : 10101963(07082022)
Sample Delivered By : Client
Project :NA
TEST RESULT
Flexural Strength kPa 668.38 737.92 676.43 731.37 751.86 713.19
Breaking load N 111.40 122.99 112.74 121.89 125.31 118.87

Bt

Test method & procedure Method | procedure B
Depth x Width of the specimen 25x100 mm
Support span length 250 mm
Support span-to-depth ratio (L/d ratio) 10
Support span-to-width ratio (L/b ratio) 2.5
Width-to-depth ratio (b/d ratio) 4
Rate of cross head speed 42 mm/min
Average deflection corresponding to maximum force 0.032 %
Standard deviation - Flexural Strength 34.04
Standard deviation - Breaking load 5.67
Room atmospheric conditions - Temperature 23 °C
Room atmospheric conditions - Humidity 49 %
Note :
AHSL certifies that the above test was carried out in agcarﬂancﬁf\lt\h specific standard.
Tested by / f? ST -\NGc,q, X 5. Verified by

& £ .’<.‘ ‘?} \

ke

HASAN SHAWKAT, B.E

AYYED ASJAD HUSSAIN, - MBA,DPE
Department Head
Specialist Department

Senior Specialist Engineer
Specialist Department

Test Method Variation: NONE
For AL HOTY - STANGER LTD. CO.

h’his report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory

Page 3 of 5

AL HOTY-STANGER LTD. CO.
INDEPENDENT LABORATORIES & MATERIALS TESTING
P.O. BOX 3072 Al-Khobar 31952 - Tel: (013) 889 1000 / 808 4317 / 808 7517 / 808 7518 / 808 5217 Fax: (013) 898-1466
Jubail B.O. 487 - Tel: (013) 3416791 Fax : (013) 341-0642 - Hofuf P.O. Box 2752 - Tel: (013) 586-3210 Fax: (013) 587-1420 - Riyadh P.O. Box 7359 - Tel: (011) 478-4292 Fax: (011) 479-2058
Jeddah P.O. Box 8129 - Tel: (012) 660-1924 Fax: (012) 665-6742 - Yanbu - P.O. Box 30312 - Tel: (014) 322-5495 Fax: (014) 391-7471 - Jazan : Tel.: (017) 334-0518



AL HOTY-STANGER CLIENT: BITUMAT CO. LTD. R Ny

Report No. : KHSPL22154- R1-V1

F-5

® ]
Invoice No. :
Test Report Ref. No.
Sample No. : KHSPL22154
Sample Description : BITUTHERM(ND) 5cm VI - XPS BOARD
Company : BITUMAT CO. LTD.
Test Required : Water Absorption, Volume % (SASO ASTM C578-19/ASTM C272/C272M-18)
Testing Date : 15-09-2022 Product Lot / Batch No. : 10101963(07082022)
Sample Delivered By : Client
Project : NA
TEST RESULT
Conditioned dry weight g 160.300 160.800 155.200
Wet weight g 169.320 170.020 164.390
Density kg/m® 34.80 34.35 34.73
Increase in weight % 5.620 5.730 5.920
Water absorption (% by volume) % 0.195 0.196 0.205
Average % 0.199
Specimen dimensions 301x299x50 mm
Conditioning procedure Specimen dried in oven for 24 hours at 50 °C
Test type Test Method A
Test duration 24 hours
Test temperature 23 °C
Standard deviation 0.020
Coefficient of variation 0.104
Note :

Verified by

Tested by J)\ /

HASAN SHAWKAT, B.E AYYED ASJYAD HUSSAIN, - MBA,DPE
Department Head

Specialist Department
Test Method Variation: NONE

Senior Specialist Engineer
Specialist Department
For AL HOTY - STANGER LTD. CO.

E\is report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory
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AL HOTY-STANGER LTD. CO.
INDEPENDENT LABORATORIES & MATERIALS TESTING
P.0. BOX 3072 Al-Khobar 31952 - Tel: (013) 889 1000 / 808 4317 / 808 7517 / 808 7518 / 808 5217 Fax: (013) 898-1466
Jubail P.O. 467 - Tel: (013) 341-6791 Fax : (013) 341-0642 - Hofuf P.O. Box 2752 - Tel: (013) 586-3210 Fax: (013) 587-1420 - Riyadh P.0. Box 7350 - Tel: (011) 478-4292 Fax: (011) 479-2058
Jeddah P.O. Box 8129 - Tel: (012) 660-1924 Fax: (012) 665-6742 - Yanbu - P.O. Box 30312 - Tel: (014) 322-5495 Fax: (014) 391-7471 - Jazan : Tel.: (017) 334-0518




AL HOTY-STANGER CLIENT: BITUMAT CO. LTD. Ll e

Report No. : KHSPL22154- R1-V1

® e
f . R : 18-09- 4
31462, Dammam, Saudi Arabia ot sl
Invoice No. :
Test Report Ret N6,
Sample No. : KHSPL22154
Sample Description : BITUTHERM(ND) 5¢cm VI - XPS BOARD
Company : BITUMAT CO. LTD.
Testing Date : 15-09-2022
Sample Delivered By  : Client
Required Test : Density (SASO ASTM C578-19/ASTM D1622-20)
TEST RESULT
Sample dimensions (Ixwxt) cm 10.2x10.1x5.1 10.2x10.1x5.2 ; 10x10.1x5.1
Volume cm?® 525.00 535.00 | 525.00
Conditioned weight g 18.200 18.400 ! 18.100
Density kg/m? 34.640 34.340 | 34.640
Average kg/m?® 34.540
Standard Deviation 0.173
Test Conditions :
Room atmospheric conditions - Temperature 23°C
Room atmospheric conditions - Humidity 49 %
Note :
AHSL certifies that the above test was carried out in accordance with specific standard.
Tested by \r/ Verified by
P ,
Ly
HASAN SHAWKAT, B.E SAYYED ASJAD HUSSAIN, - MBA,DPE

Department Head
Specialist Department

Senior Specialist Engineer . by 9L
Specialist Department N Hories & WA =
For AL HOTY - STANGER LTD. CO. Test Method Variation: NONE
rl'his report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory
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AL HOTY-STANGER LTD. CO.
INDEPENDENT LABORATORIES & MATERIALS TESTING
P.0. BOX 3072 Al-Khobar 31952 - Tel: (013) 889 1000 / 808 4317 / 808 7517 / 808 7518 / 808 5217 Fax: (013) 898-1466
Jubail P.O. 467 - Tel: (013) 341-6791 Fax : (013) 341-0642 - Hofuf P.O. Box 2752 - Tel: (013) 586-3210 Fax: (013) 587-1420 - Riyadh P.0. Box 7359 - Tel: (011) 478-4202 Fax: (011) 479-2058
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TWO No.  : KHSPL2287

AL HOTY-STANGER CLIENT: BITUMAT CO. LTD.

Report No. : KHSPL2267- R1-V1

® - ;
31 462, Dammam, Saudi Arabia Report Date : 19-05-2022 04:49 PM
Invoice No. :
Test Report Ref No. P

Sample No. . KHSPL2287
Sample Description : XPS BOARD -BITUTHERM (ND) 5CM BATCH NO : 10101906 (13052022)
Company : BITUMAT CO. LTD.

Test Required : Thermal Resistance (SASO ASTM C578-19/ASTM C177-19)
Testing Date : 19-05-2022
Sample Delivered By : client
Project i NA
TEST RESULT

Reading 1 24.10 51.00 0.02776 1.872
Apparatus TLP 500-GX1
Dimension of the metered section 500 X 500 mm
Direction of heat transfer Bottom to Top Heat Transfer
Thickness of specimen 52 mm
Temperature of cold surface 19.3°C
Temperature of Hot surface 289°C

Heating power 0.460 W
Specimen dimension 502 X 502 X52 mm
Mass of the specimen 440.7 g

Density of the specimen 34.28 kg/m?
Note :

AHSL certifies that the above test was carried out in accordance with specific standard.

Tested by Verified by
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AYIYED ASJAD HUSSAIN, - MBA,DPE
Department Head
Specialist Department
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ASAN SHAWKAT, B.E

Senior Specialist Engineer
Specialist Department

Test Method Variation: NONE
For AL HOTY - STANGER LTD. CO.

IIhis report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory
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AL HOTY-STANGER CLIENT: BITUMAT CO. LTD. i

Report No. : KHSPL2287- R1-V1

® 31 462 Dammam Saudi Arabia Report Date : 19-05-2022 04:49 PM
e Invoice No. :
Test Report TS

Sample No. : KHSPL2287

Sample Description : XPS BOARD -BITUTHERM (ND) 5CM BATCH NO : 10101906 (13052022)
Company : BITUMAT CO. LTD.

Test Required : Flexural Strength (SASO ASTM C578-19/ASTM C203-05a(2017))
Testing Date : 19-05-2022

Sample Delivered By : client

Project T NA

,

Flexural Strength kPa 762.99 767.84 839.18 751.37 720.60 768.40
Breaking load N 127.16 127.97 139.86 125.22 120.10 128.06

Test method & procedure Method | Procedure B

Depth x Width of the specimen 25.4 X100 mm
Support span length 250 mm
Support span-to-depth ratio (L/d ratio) 10
Support span-to-width ratio (L/b ratio) 25
Width-to-depth ratio (b/d ratio) 4
Rate of cross head speed 42 mm/min
Average deflection corresponding to maximum force 3.30 %
Standard deviation - Flexural Strength 43.62
Standard deviation - Breaking load 7.27
Room atmospheric conditions - Temperature 23 °C
Room atmospheric conditions - Humidity 48 %
Note :

AHSL certifies that the above test was carried out in accordance with specific standard.
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Senior Specialist Engineer
Specialist Department
For AL HOTY - STANGER LTD. CO.

IThis report relates only to the sample tested and shall only be reproduced in full with the written approval of Al Hoty-Stanger testing laboratory |

Specialist Department
Test Method Variation: NONE
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